
April 11, 2001

Biological and Water Quality Study
of the Olentangy River

and Selected Tributaries
1999

Delaware and Franklin Counties, Ohio

Creek Chub (Semolotus atromaculatus)

State of Ohio
Environmental Protection Agency

Ecological Assessment
Division of Surface Water

Bob Taft
Governor, State of Ohio
Christopher Jones
Director, Ohio Environmental Protection Agency
P.O. Box 1049, Lazarus Government Center, 122 S. Front St., Columbus, OH  43216-1049

Mayfly (Stenonema)

k



MAS/2000-12-6 1999 Olentangy River TSD April 11, 2001

Biological and Water Quality Study
of the Olentangy River and 

Selected Tributaries
1999

Delaware and Franklin Counties, Ohio

April 11, 2001

OEPA Technical Report  MAS/2000-12-6
[...]
(Karr and Dudley 1981).  Attainment of the aquatic life use is FULL if all three indices (or those available)
meet the applicable biocriteria, partial if at least one of the indices does not attain and performance is fair,
and non-attainment if all indices fail to attain or any index indicates poor or very poor performance.  Partial
and non-attainment indicate that the receiving water is impaired and does not meet the designated use
criteria specified by the Ohio WQS.  Index scores and corresponding narrative evaluations for the
Olentangy River are based on expectations in the Eastern Corn Belt Plain (Table 8)

Eastern Corn Belt Plains

IBI MIwb ICI Narrative
EvaluationHeadwater Wading Boat Wading Boat All

50-60 50-60 48-60 $9.4 $9.6 46-60 Exceptional

46-49 46-49 44-47 8.9-9.3 9.1-9.5 42-44 Very Good

40-45 40-45 42-43 8.3-8.8 8.5-9.0 36-40 Good

36-39 36-39 38-41 7.8-8.2 8.0-8.4 32-34 Marginally Good

28-35 28-35 26-37 5.9-(6.2) 7.7 6.4-7.9 14-(22) 30 Fair

18-(24) 27 18-(24) 27 16-(24) 25 4.5-5.8 5.0-(5.8) 6.3 8-12 Poor

12-17 12-17 12-15 0-4.4 0-4.9 <8 Very Poor

Habitat Assessment
Physical habitat was evaluated using the Qualitative Habitat Evaluation Index (QHEI) developed by the
Ohio EPA for streams and rivers in Ohio (Rankin 1989, 1995).  Various attributes of the habitat are scored
based on the overall importance of each to the maintenance of viable, diverse, and functional aquatic
faunas.  The type(s) and quality of substrates, amount and quality of instream cover, channel morphology,
extent and quality of riparian vegetation, pool, run, and riffle development and quality, and gradient are
some of the habitat characteristics used to determine the QHEI score which generally ranges from 20 to
less than 100.  The QHEI is used to evaluate the characteristics of a stream segment, as opposed to the

Table 8 Biological metric scores and corresponding narrative evaluations  for the Eastern Corn Belt Plains
ecoregion.   Minimum scores for attainment of the WWH criteria (bold), MWH (underlined) and
EWH (italics) are also provided.  The marginally good range represents  nonsignificant departure
of the WWH aquatic life use. The very good range corresponds with nonsignificant departure of
the EWH aquatic life use.



MAS/2000-12-6 1999 Olentangy River TSD April 11, 2001

22

characteristics of a single sampling site.  As such, individual sites may have poorer physical habitat due to
a localized disturbance yet still support aquatic communities closely resembling those sampled at adjacent
sites with better habitat, provided water quality conditions are similar.  QHEI scores from hundreds of
segments around the state have indicated that values greater than 60 are generally conducive to the
existence of warmwater faunas whereas scores less than 45 generally cannot support a warmwater
assemblage consistent with the WWH biological criteria.  Scores greater than 75 frequently typify habitat
conditions which have the ability to support exceptional warmwater faunas.

Macroinvertebrate Community Assessment
Macroinvertebrates were sampled quantitatively using multiple-plate, artificial substrate samplers (modified
Hester/Dendy) in conjunction with a qualitative assessment of the available natural substrates.  During the
present study, macroinvertebrates collected from the natural substrates were also evaluated using an
assessment tool currently in the field validation phase.  This method relies on tolerance values derived for
each taxon, based upon the abundance data for that taxon from artificial substrate (quantitative) samples
collected throughout Ohio. To determine the tolerance value of a given taxon, ICI scores at all locations
where the taxon has been collected are weighted by its abundance on the artificial substrates.  The mean
of the weighted ICI scores for the taxon results in a value which  represents its relative level of tolerance
on the 0 to 60 scale of the ICI.  For the qualitative collections in the Olentangy River study area, the median
tolerance value of all organisms from a site resulted in a score termed the Qualitative Community Tolerance
Value (QCTV).  The QCTV shows potential as a method to supplement existing assessment methods using
the natural substrate collections.  Use of the QCTV in evaluating sites in the Olentangy River study area
was restricted to relative comparisons between sites and was not unilaterally used to interpret quality of the
sites or aquatic life use attainment status.

Fish Community Assessment
Fish were sampled once or twice at each site using pulsed DC electrofishing methods. Discussion of the
fish community assessment methodology used in this report is contained in Biological Criteria for the
Protection of Aquatic Life:  Volume III, Standardized Biological Field Sampling and Laboratory Methods
for Assessing Fish and Macroinvertebrate Communities (Ohio EPA 1989b).

Area of Degradation Value (ADV)
An Area Of Degradation Value (ADV; Rankin and Yoder 1991; Yoder and Rankin 1995) was calculated
for the study area based on the longitudinal performance of the biological community indices.  The ADV
portrays the length or "extent" of degradation to aquatic communities and is simply the distance that the
biological index (IBI, MIwb, or ICI) departs from the applicable biocriterion or the upstream level of
performance (Figure 2).  The “magnitude” of impact refers to the vertical departure of each index below
the biocriterion or the upstream level of performance.  The total ADV is represented by the area beneath



MAS/2000-12-6 1999 Olentangy River TSD April 11, 2001

23

Figure 2 Graphic illustration of the Area of Degradation Value (ADV) based on the ecoregion
biocriterion (WWH in this example).  The index value trend line indicated by the unfilled boxes
and solid shading (area of departure) represents a typical response to a point source impact
(mixing zone appears as a solid triangle); the filled boxes and dashed shading (area of departure)
represent a typical response to a nonpoint source or combined sewer overflow impact.  The
blended shading represents the overlapping impact of the point and nonpoint sources.

the biocriterion (or upstream level) when the results for each index are plotted against river mile.  The
results are expressed as ADV/mile to normalize comparisons between segments, sampling years, and other
streams and rivers.

Causal Associations
Using the results, conclusions, and recommendations of this report requires an understanding of the
methodology used to determine the use attainment status and assigning probable causes and sources of
impairment.  The identification of impairment in rivers and streams is straightforward - the numerical
biological criteria are used to judge aquatic life use attainment and impairment (partial and non-attainment).
The rationale for using the biological criteria, within a weight of evidence framework, has been extensively
discussed elsewhere (Karr et al. 1986; Karr 1991; Ohio EPA 1987a,b; Yoder 1989; Miner and Borton



MAS/2000-12-6 1999 Olentangy River TSD April 11, 2001

24

1991; Yoder 1991; Yoder 1995).  Describing the causes and sources associated with observed
impairments relies on an interpretation of multiple lines of evidence including water chemistry data, sediment
data, habitat data, effluent data, land use data, and biological results (Yoder and Rankin 1995).  Thus the
assignment of principal causes and sources of impairment in this report represent the association of
impairments (based on response indicators) with stressor and exposure indicators. The reliability of the
identification of probable causes and sources is increased where many such prior associations have been
identified, or have been experimentally or statistically linked together.  The ultimate measure of success in
water resource management is the restoration of lost or damaged ecosystem attributes including aquatic
community structure and function.  While there have been criticisms of misapplying the metaphor of
ecosystem “health” compared to human patient “health” (Suter 1993), in this document we are referring
to the process for evaluating biological integrity and causes or sources associated with observed
impairments, not whether human health and ecosystem health are analogous concepts.

RESULTS AND DISCUSSION

Pollutant Loadings:  1976-1999
Monthly effluent loadings are reported to Ohio EPA by all NPDES (National Pollutant Discharge
Elimination System) permitted entities.  About 30 permitted facilities discharge into the Olentangy River
within the study area.  Annual Monthly Operating Report (MOR) data was used to evaluate the quantity
and character of pollutant loadings from 1976 through 1999 for the City of Delaware WWTP and the
Olentangy Environmental Control Center (OECC). 

Pollutant loading trends analysis included the 95th and 50th percentiles for Ammonia-nitrogen (NH3-
N),Nitrate (NO3),  Five-day Biochemical Oxygen Demand (BOD5)/ Five-day Carbonaceous Biochemical
Oxygen Demand (cBOD5), Total Suspended Solids (TSS), Nickel and Annual discharge (MGD).  Note
that BOD5 and cBOD5 are combined on the same figure and reflect permit parameter changes emphasizing
only carbonaceous BOD5 not total BOD5.

City of Delaware WWTP (Olentangy River RM 25.26)

Facility Description 

The City of Delaware wastewater treatment plant (WWTP) discharges directly to the Olentangy River at
RM 25.26.  The WWTP was modified and upgraded to a two-stage activated sludge plant in 1986.  The
design capacity of the existing plant is 5.5 million gallons per day (MGD).  Wastewater treatment processes
include influent pumping, emergency off-line flow equalization, screening, grit removal, biochemical oxygen
demand removal in first stage aeration, intermediate settling, ammonia-nitrogen removal in second stage
aeration, final settling, tertiary filtration, chlorination, post-aeration and dechlorination.  Solids handling



MAS/2000-12-6 1999 Olentangy River TSD April 11, 2001

25

facilities include aerobic digesters for sludge stabilization, belt filter presses for sludge dewatering followed
by land application or land filling.  The facility is constructed on the edge of the old City of Delaware landfill.

Description of Existing Discharge

Delaware WWTP influent is comprised of 95.2% sewage and 4.8% industrial wastewater.  Significant
industrial contributors include Atofina North America (7000 gallons/day), Grady Hospital, and Willamette
Industries (30,000 gallons/day).

Third quarter loadings data for 1999 indicated that Delaware WWTP was operating properly during the
survey period.  Median flow was nearly 3 MGD with 95th percentile flows of slightly over 5 MGD. These
are well within the design capacity of the plant.  Loadings of conventional pollutants and metals were all
within permit limits for those parameters with a limit.  Bacterial values were also well within permit limits.
Plant upgrades that occurred in the late 1980s resulted in significant reductions of biochemical oxygen
demand, ammonia and metals loading.   Correspondingly,  nitrate loadings increased as a consequence of
the nitrification of ammonia.  While the discharge volume has slowly increased due to local development
pressures, loadings trend of most other parameters over the last 8 to 10 years have been decreasing or
steady and is indicative of conscientious plant operation (Figure 3).

Whole effluent toxicity testing was most recently conducted during April 1999.  Generally, the effluent was
found to be acutely toxic to both fathead minnows (Pimephales promelas) and Ceriodaphnia dubia in
the screening tests.  Definitive testing showed a mortality of 20% for P. promelas or an acute toxic unit
(TUa) of 0.4.  The C. dubia definitive test resulted in a 48-hour LC50 of 83.0% and an EC50 of 78.4%
or TUa of 1.2 and 1.3, respectively.  Past bioassay screening test results from 1989, 1994, and 1998
indicated no effluent acute toxicity.  The cause of the current toxicity is unknown but should be investigated
further.

The Delaware WWTP violated the conditions of its NPDES permit only 3 times over the period January
1998 through December 1999.  A violation for 30-day average mercury was observed during January
1998 with a value of 0.20 mg/l versus a permit limit of 0.02 mg/l.  The other violations consisted of
exceeding the minimum pH of 6.5 with a value of 6.2 (October 5, 1999) and the pH maximum of 9.0 with
a value of 9.1 (October 16, 1999).

The Delaware WWTP did  not appear to negatively impact the chemical water quality of the Olentangy
River downstream from the discharge.  There were no Ohio Water Quality Standards (WQS) violations
found in the mix zone and only minor violations of the E.coli bacteria and lindane criteria downstream from
the plant.  The bacteria violations were not emanating from the WWTP, but may have resulted from general
runoff.  The lindane violation may have resulted from both lindane found in the effluent, and leachate



MAS/2000-12-6 1999 Olentangy River TSD April 11, 2001

26

outbreaks or groundwater exchange from an old municipal landfill directly adjacent to the plant.  In fact,
the upgraded portions of the Delaware WWTP are built on a portion of the old landfill; this portion of the
landfill was excavated and moved to accommodate the construction of the WWTP upgrade.



MAS/2000-12-6 1999 Olentangy River TSD April 11, 2001

27

0

50

100

150

200

250

50th Percentile
95th Percentile

7
6

7
7

7
8

7
9

8
0

8
1

8
2

8
3

8
4

8
5

8
6

8
7

8
8

8
9

9
0

9
1

9
2

9
3

9
4

9
5

9
6

9
7

9
8

9
9

A
m

m
o

n
ia

-N
 (

kg
/d

a
y)

0

100

200

300

400

500

50th Percentile
95th Percentile

7
6

7
7

7
8

7
9

8
0

8
1

8
2

8
3

8
4

8
5

8
6

8
7

8
8

8
9

9
0

9
1

9
2

9
3

9
4

9
5

9
6

9
7

9
8

9
9

B
O

D
5
 a

n
d

 C
B

O
D

5
(k

g
/d

a
y) BOD

5

CBOD
5

0.0

2.0

4.0

6.0

8.0

10.0

50th Percentile

95th Percentile

7
6

7
7

7
8

7
9

8
0

8
1

8
2

8
3

8
4

8
5

8
6

8
7

8
8

8
9

9
0

9
1

9
2

9
3

9
4

9
5

9
6

9
7

9
8

9
9

D
is

c
h

a
rg

e
 (

M
G

D
)

0

50

100

150

200

250

300

350

50th Percentile
95th Percentile

7
6

7
7

7
8

7
9

8
0

8
1

8
2

8
3

8
4

8
5

8
6

8
7

8
8

8
9

9
0

9
1

9
2

9
3

9
4

9
5

9
6

9
7

9
8

9
9

N
it

ra
te

 (
kg

/d
a

y)
NO

3

NO
2

-NO
3

0

500

1000

1500

2000

50th Percentile
95th Percentile

7
6

7
7

7
8

7
9

8
0

8
1

8
2

8
3

8
4

8
5

8
6

8
7

8
8

8
9

9
0

9
1

9
2

9
3

9
4

9
5

9
6

9
7

9
8

9
9T

o
ta

l 
S

u
sp

e
n

d
e

d
 S

o
lid

s 
(k

g
/d

a
y)

Year

0.0

1.0

2.0

3.0

4.0

5.0

6.0

50th Percentile
95th Percentile

7
6

7
7

7
8

7
9

8
0

8
1

8
2

8
3

8
4

8
5

8
6

8
7

8
8

8
9

9
0

9
1

9
2

9
3

9
4

9
5

9
6

9
7

9
8

9
9

T
o

ta
l 

N
ic

ke
l 

(k
g

/d
a

y)

Year

Figure 3 Median and 95th percentile third quarter discharge, BOD5/CBOD5, ammonia-N,
nitrate, total suspended solids and nickel loadings to the Olentangy River from the
Delaware WWTP, 1976-1999.



MAS/2000-12-6 1999 Olentangy River TSD April 11, 2001

28

The comparison of upstream chemical water quality to that downstream from the discharge showed
decreases in suspended solids concentrations and biochemical oxygen demand.  Increased concentrations
instream were noted for dissolved oxygen, nitrate-nitrite (typical for a nitrifying system), organic nitrogen
(as measured by TKN), sulfate, chloride, and bacteria.  Effluent  concentrations of lindane are also a
concern (Table 16).  Dissolved oxygen was enhanced instream due to the aeration the wastewater receives
during treatment.  Ionic content of water (e.g., chloride, sulfate, sodium and potassium) will almost always
be increased downstream from a WWTP as a product of properly treated sewage.  Although nitrate-nitrite
concentrations increased above the median reference concentration for the Eastern Corn Belt Plains
ecoregion, this was expected as the Delaware WWTP accomplishes nitrification of ammonia as part of the
treatment of the waste.  However, general contributions of phosphorus and nitrate-nitrite by the Delaware